LOrNMLCIry iE£z=

G420FD

z'L:HH*JLigiJﬂPFFIEE{H}
DRAWING OF ENGING

&%ﬁm@ﬁﬁﬁﬁm&ﬂ
LONCIN MOTOR CO.,LTD



A&k (Cylinder head)

i T 4T Description kIR A AR Sl R
No. Part No. Reqd. QTY UNIT CONSUMABLE GRADE
1 120080338-0001 | {3k Cylinder head T190 Lk 5 2 L1 I A5 A HM8 X 12 (1R AL, ; 1 4 /PIECES B

2 120420011-0001 | SHL k2448404 [Bolt combination for cylind|T110;4%# FA4EQ16 1 % /SETS C

3 120220009-0001 | SHEL3kFEAHE Cylinder head cover assy |T110;4E#5FH4¥Q16 1 {4 /PIECES C

4 380840425-0001 |23 [E] Seal ring T110 STk o5 % 45 8 AR IR AR ; 1 {4 /PIECES A

5 380140337-0001 |7SAskiE 284 |Hexagon bolt with flange [T110 M10 L=80;%¥ 5 FH4¥Q16 4 {4 /PIECES C

6 380740454-0001 | <& Breather tube T110 ®11X ®15X 102 HE THEBK ESE; 1 {4 /PIECES A

7 380180099-0001 | XUk dZké Stud T110 M8 L=54;%E 15 H47Q16 2 {4 /PIECES C

8 270960014-0001 |-k fr3E Spark plug FTRTC_TET#; 1 4 /PIECES A

9 120150141-0001 | HLk%5 34 Gasket for cylinder head |T190_fi#&; & Hg/Cr6/Pb/PBB/PBDE<1000ppm, Cd<<1( 1 4 /PIECES A

10 | 380600116-0001 |Ef74H ocation pin T110_d=12_L=20; 2 {4 /PIECES C

11 | 380180091-0001 |¥ kg4 Stud T110_M6/8_L=134; 4% F4¥Q16 2 {4 /PIECES C




Hi%% (Crankcase)

s LIS T A 44 R Description AR A L il AR
No. Part No. Reqd. QTY| UNIT |CONSUMABLE GRADE
1 110810035-0001 | g 4hAei 14 Crankcase body T121_AfL; 1 £/PIECES B

2 281850152-0001 |3 &g 0il level sensor T110_H&; 1 £/SETS A

3 380650337-0001 |1 0il seal T110_d=35_D=52_b=7; 1 {4:/PTECES A

4 281890001-0001 [HLi {32 Engine oil protector T040; 1 4:/PIECES A

5 380140215-0003 |7Nffki% 22424 |Hexagon bolt with flange |GB/T 16674.1 M6 L=14; %% ¥ FH4%£Q16 2 4:/PIECES C

6 380630099-0001 |#h7& Bearing GB/T 276 _6202; 1 4:/PIECES B

7 380450522-0001 |1l Flat washer T110_T21_ 488 _AME16_JEREL. 2; 4% F148EQ 1 4:/PIECES C

8 381350004-0001 |44 Pin clip T040_ i35 8 1 ; 1 4:/PIECES B

9 171630003-0001 |3 B Speed regulating arm T110; 1 4:/PIECES B

10 | 380650339-0001 |1 0il seal T110_d=8 D=14 b=4; 1 {4 /PTECES A

11 | 380450516-0001 |°F-#4[H] Flat washer T110 T21 4812 AME20 JRRE2 5 R4a s 2 4:/PIECES C

12 | 110260024-0001 |% 2% Sealing plug screw T110 MI12X1.5X 15; 45 F4E Q16 2 4:/PIECES C

13 | 380140001-0006 |/Nffki% 224 |Hexagon bolt with flange |GB/T 16674.1 M6_L=12;%¥#5 FH4%£Q16 1 4:/PIECES C

14 | 380940346-0001 |£% Cable cleat T560; 1 {4 /PTECES B




H#ifE 5 (Crankcase cover)

?% TR ST Description e o <K () Sy @ 1t
o. Part No. Reqd. QTY UNIT CONSUMABLE GRADE

1 110820016-0001 | Hh %46 55 Crankcase cover T110;%Hg/Cr6/Pb/PBB/PBDE<1000ppm, Cd< 1 14 /P1ECES C

2 | 110690097-0003 [#L R 44 0il rule combination  [T190_#LitJX_TF3NEB 05T, Fr ) s ;| 2 £/SETS B

3 171750046-0001 |8 33 5% Hh - Components of governor |[T110 KHET7. 7g; 1 £ /SETS B

4 | 110830008-0001 |Hh#hist s 2544 |Crankcase cover gasket [T11D TG MR IHAZ IR ; 3 1 1 4 /PIECES A

5 | 380140005-0006 |/~ ffkiE 2 THIMEH: |Hexagon bolt with flang{GB/T 16674.1 M8 L=40;%% 5 F14%Q16 7 4 /PIECES C

6 | 380650337-0001 |uhdst 0il seal T110_d=35 D=52 b=7; 1 4 /PIECES A

7 | 380600119-0001 |5Efr4Y ocation pin T110 d=8 L=12; 2 14 /PIECES C

8 | 380630141-0002 |hi7& Bearing GB/T 276 _6207; 1 4 /PIECES B

9 | 380630099-0001 |#h7&K Bearing GB/T 276_6202; 1 14 /PIECES B




#i# (Crankshaft)

Fe AT ST Description . B BT Sy @ 1t
No. Part No. Reqd. QTY UNIT CONSUMABLE GRADE
1 130290112-0001 | crankshaft T190_ A%f; 1 £ /SETS B
2 380620050-0001 |4 Key GB/T1095 d=12.5 B=4 h=5.5 B%!; 1 4 /PIECES B
3 130450016-0001 | ~F-#4h Balancing shaft T190; 1 4 /PIECES B
4 380620035-0001 | Key GB/T1095 L=40 7X7 A%Y; 1 4 /PIECES B




HEZEM (Piston/connecting rod)

e AT E LT Description . s FLAT v
No. Part No. Reqd. QTY UNIT CONSUMABLE GRAD
1 130070088-0001 I EINHE Piston ring combination [T370; 1 £ /SETS A
2 130030103-0001 |32 Piston T190; 1 4 /PIECES A
3 130150049-0001 | FF Connecting rod T190; 1 £ /SETS B
4 130180002-0001  [EFFIZH: Connecting rod bolt T110; 2 £ /PIECES C
5 380560057-0001  |4¥Zz %P8 Steel cable baffle ring |[T110 % ZEAY$Y M ; 2 4 /PIECES B
6 130060034-0001  |3% ZE4 Piston pin T110_ $20X62; 1 {4 /PIECES B




L& #h (Camshaft)

bl FRAHS E Description HARAS AR et Zailit
No. Part No. Reqd. QTY UNIT CONSUMABLE GRADE
1 140450023-0001 | K[ 1#EEHE Valve rocker combination |[T110; 2 £ /SETS B

2 140470001-0001 |1 14 E 02k} Valve lock nut T040; 2 {1:/PTECES B

3 140490012-0001 |5 T3 Mg £E Adjustable nut of valve  [T040; 2 {4:/PTECES B

4 140460024-0001 | <13 Valve rocker T110; 2 4 /PIECES B

5 140480012-0001 |5 T3 FigAe: Adjustable bolt of valve |T040; 2 4 /PTECES B

6 1407100020001 | HEFFPRAZ AR 4H & Plate, push rod guide T110; #5145 F142Q16 1 {4:/PTECES B

7 140670006-0001  |#EFTZH & Push rod T110; 2 4 /PIECES B

8 140690004-0001 | #E4E: Lifter, Valve T110; 6#4R W02 2 {4:/PIECES B

9 140320002-0001 |/ JiJH &g Valve adjustment cap T110; 2 {4 /PIECES B

10 140390015-0001 || 14 5% Valve locker T11D; 4 {4 /PIECES B

11 140380021-0001 |/ |58 35 ji Retainer, valve spring T11D_BiJRES GENL HESITTH 2 4 /PIECES B

12 140340025-0001 <171 30 Inner spring of valve TLID_PCIRE; 2 1 /PIECES A

13 140400012-0001 |47 = Valve oil seal T110; 1 - /P1ECES A

14 140360010-0001 |5, 1"J P 5155 Jié el Seat, valve spring T110; 1 {4:/PTECES B

15 500550032-0001 | <114 Valve Kit T190_ Btk 1 £ /SETS B

16 140020110-0001  |fq&sHhsH & Camshaft assy T190 4%, 448, 8% iRy Ly 1 4 /PIECES B




23h8% (Starter)

g RS T4 Description B AR A R a caiil iz
o Part No. Reqd. QTY UNIT CONSUMABLE GRADH]
1 | 193490043-0001 |F#Esh4H 4 Manual starting assembl{T110_-- /%l 28 2T _CER_CHK; 4l BEHO1_4 1 % /SETS B

2 | 193500019-0002 |F-EEsh7BM: Manual starting compone|T110_2# Cak &M ; 4l BEHO1 1 % /SETS B

3 | 380140531-0001 |/5f=KiFE22 18k [Hexagon bolt with flang|{T021 =224 E /2 & 11_M6_L=8 J& i ALIE 3 {4 /PIECES C

4 | 160210012-0001 |\ /5 =& #pAk: Fan cover comp. T110 2# C3K BT ; 2 2HO1 1 % /PIECES C

5 | 380140011-0004 |/~f3kik 22842 |Hexagon bolt with flang{GB/T 16674. 1_M6_L=10; %% ¥ 14¥Q16 4 {4 /PIECES C

6 | 160190006-0001 |4/ S air deflector T110_SHLk; 95 (1 EEQ16 1 % /PIECES C

7 | 380140001-0006 |/~f3kik 22184 |Hexagon bolt with flang{GB/T 16674. 1_M6_L=12; %% ¥ 14¥Q16 1 {4 /PIECES C




Ak l8s (Carburetor)

Fe TS S 4T Description . o FAT Sy @ Itk
No. Part No. Reqd. QTY UNIT CONSUMABLE GRADE|
1 170430062-0001 |14 i %8 2% daf £ Carburetor gasket TLID A ARt < % 1 f4:/PIECES A
2 1704400410001 |44y 5 BE Hh 4 Heat insulating pad for cqT110; 1 {4 /PIECES B
3 170430050-0001 |1k jth 28 % daf £ Carburetor gasket TLID A& AARARE fhil#s 565 1 f4:/PIECES A
4 170020446-0002 | fkih 2 Carburetor T190_P27B; A 4515 H4EQ16_4H 1 %5 /SETS B
5 170430070-0001 | fk I 2855 3 44 Carburetor gasket T1ID A AU 2 PEaRE ) 1 {4:/PIECES A




K# (Flywheel)

s LIS T2 44 B Description HUAIRAS A kAl AR
No. Part No. Reqd. QTY UNIT CONSUMABLE GRADE

1 2700201530001  |f FEATLEE 154+ FLYWHEEL COMP T111 FHRPNHEN 1 f4:/PTECES B

2 2709201700001 | ik £k 1B COIL ASSY., IGNNTION T110; 1 £:/SETS A

3 | 380140102-0004 [fiskiamighy  [Loxeson boltwith GB/T 16674.1 M6 L=25; %kl 18y 2 #/PTECES c

4 160180009-0001  [mH-%¢ Impeller T110; 1 4 /PIECES A

5 193590007-0001 |54k Starting disc T110; %54 F14EQL6 1 £/PIECES B

6 | 380370050-0001 |Affik iz e} flexagon nut with TLI0 M16X 1. 5; 45 F16EQ16 1 #/PTECES c

7 380930024-0001 |Ef7Zkk Location wire nail T110 #eEF; 1 4 /P1ECES A

8 270190042-0001 | 7c HL £ Pl 3 12k Components of charging |T111_60HZ_ % %%, DC60W; 1 f4:/PTECES A

9 | 380140024-0006 |isudaramighe  [Loreson poltwith GB/T 5789 M6 L=28; 4 FI5FQ16] 2 #/PTECES c

10 270280017-0001 | £ o EHR Tension disc for wire b|T222;%% ¥ F4EQ16 1 £/PIECES C

11 3801400010006 |7~ A Skidk 4 THj i ke Hexagon bolt with flang|GB/T 16674.1 M6 L=12;4¥¥5 F4% 1 {4 /PTECES C

12 270880219-0001 | iff [k 3437 2% RectifierVariable voltalT111 PR¥i5A, DC6OW; 1 f4:/PTECES A

13 380930023-0001 [Ef7ZkF Location wire nail T110 F£jigbe; 1 4 /P1ECES A

14 271050002-0002 | A &5 £ Initiate control box |T111;4liEH01 1 % /SETS A




2228 (Air cleaner)

e AT 5 a7 Description Wbk 2 i AL Sy @
No. Part No. Reqd. QTY UNIT  |CONSUMABLE GRADE
1 180020315-0001 |=*uE%s Air filter T114; 1 % /SETS B
2 | 3804400020001 |l ;i £t Butterfly nut GB/T 62.1 M6; %% B4%Q10 2 4 /PIECES C
3 180070091-0001 | = JE#s ek Air filter casing cover [T114; 1 4:/PIECES B
4 180100035-0001 |%5JE A€ Air filter element T110; 1 4 /PIECES A
5 1803300200001 | Ji&:t ST HE R 1 Support plate body of fil{T110; 1 {4 /PIECES B
6 | 3808404330001 |25} &l Seal ring T110_ZSJE#SRE1R_D=40. 00 _4Mz53_JEFF 1 {4 /PIECES A
7 180280003-0001 |45 & 28 i Air filter seat T110; 1 14 /PIECES B
8 380370048-0001 |7~ £ % HIMERF Hexagon nut with flange [GB/T 6177.1 M6;%% ¥ H%¥Q16 2 {f/PIECES C




EFEH| (Control)

s LS T 44 B Description AR R kAL AR
No. Part No. Reqd. QTY| UNIT  [CONSUMABLE GRADE
1 380140001-0006 |75 Ff v % Thi hE 4 Hexagon bolt with flange |GB/T 16674.1 M6 L=12;%% 5 F4¥Q16 2 4 /PTECES C

2 | 171680013-0001 [y 1N FHH & Throttle handle combination|T110_fHaH 1#, B 2R AR ; H5E 0 (188 1 £/SETS B

3 171660002-0001 | if 55 FR 1o & speed regulating Limit spri|T110;%%¥ H%%Q16 1 4 /PTECES A

4 | 380200017-0005 |+ -flif kW24 Cross recessed pan head scr|GB/T 818 M5 _L=35; 4% 14 F1£¥Q16 1 4 /PIECES C

5 171600125-0001 |3 3.5 Governing spring T110 32/, K135.2 $HLH; 1 4 /PTECES A

6 171610001-0001 |HA TE L0 throttle return spring T110_ 30/ ; 1 4 /PTECES A

7 171590005-0001 |3 1147 4F Throttle rod T110; 1 4 /PTECES B

8 | 380370066-0001 |/~ F% % HiME £} Hexagon nut with flange GB/T 6177. 1 APl ih M6 ; #¥ 5 F1£EQ) 1 4 /PIECES C

9 | 380250002-0001 |J7 3k & & 24T Square head set screw with |T040 M6 L=21 (13mm) ; {3 2 2 & 1 4 /PTECES C

10 | 171620003-0004 |if 58 3 42 Speed regulating bracket  [T110; 55 Sk Vi & e MRET /7N A i 24 I U 1 4 /PIECES B




75 FHIEES A FK Description HURIRZS L P ZRUEIE
No. Part No. Reqd. QTY UNIT  |[CONSUMABLE GRADE
1 180570809-0002 |7 75 7% Muffler T114 77 3 B8 W AR B) S Hg/Cr 1 {4 /PIECES B
2 180590092-0001  |[HF <& Outlet pipe T110; 1 % /PIECES C
3 180660033-0001 |74 75 #% % df 2 Muffler gasket T11D Z A7 3 oA ; 1 {4 /PTECES A
4 380340005-0005 |7/~ ik L AR RE Hexagon nut with flang|GB/T 6170 M8;%% 5 F1££Q16 5 % /PIECES C
5 180650090-0001 | HE S 11 % df 24 Outlet gasket T110 Z A S ol iR A 89 ; 1 {4 /PTECES A
6 180990060-0001 |75 #% 37 22 Muffler bracket T110; %% H£EQ16 1 {4 /PIECES C




WW#8 (Fuel tank)

[P LAY FHAF LR Description HURIRES A Salll S AT
No. Part No. Reqd. QTY|  UNIT  [CONSUMABLE GRADE

1 170870039-0001 |J4H 7% Tank cover T040_AZK Bk} W awAriR o Rk 1 f4/PIECES B

2 170720001-0001 |JF i O EM 45 Pouring orifice filter s{T040; 1 {4 /PIECES A

3 380370007-0004 |7~k L TH IZE} Hexagon nut with flange |GB/T 6177.1 M8;%¥15 F4FQ16 2 f4:/PIECES C

4 170500571-0029 |48 Tank T110_&J&_Cak_ME; 2 BHO1 7y Hiyih s 1 % /SETS B

5 170660077-0001 | JHI4H H i Tank oilout T040; 1 £/SETS A

6 380950188-0001 | % Pipe clip T040 JhE <M ; 2 f4:/PIECES C

7 380750182-0002 |Jh4 0il tube T110_PN4&4 4ME8 £:215; 7 EROHS SR 1 f4:/PIECES A

8 380140091-0005 [/SF L2 HEMEM:  |Hexagon bolt with flange|GB/T 16674.1 M8 L=25;4%#5 FH4¥Q16 2 f4:/PIECES C

9 380920086-0001 |45 /5 F rubber flat gasket T040 PNFE8. 5 4217 JEEE2. 5 HihmER | 2 f4/PIECES A




FEhEML (Starter motor)

F5 kil i T L TR Description HIHOIRZS L P Ul
No. Part No. Reqd. QTY UNIT  |CONSUMABLE GRADE
1 270350073-0001 |# B HEHLLL1E Starter motor component |T111 27N/ ARS4k L2 ; 1 £/SETS B
2 380140051-0005 /5152224 |Hexagon bolt with flange|GB/T 16674. 1 _M8_L=35;#%4 (H4¥Q16 2 4 /PIECES C
3 270810095-0001 |/ 5h4k B 2% Starting relay T111; 1 4 /PIECES B
4 380140053-0002 /S22 |Hexagon bolt with flange|GB/T 16674.1_M5_L=16; %% FH4¥Q16 2 4 /PIECES C




	封面
	气缸头总成
	曲轴箱总成
	曲轴箱盖总成
	曲轴总成
	活塞连杆
	凸轮轴配气
	起动器
	化油器
	磁电机转子部件
	空滤器
	调速控制系统
	消声器
	油箱
	 起动电机

